

TYNDALL AFB PHARMACY FORMULARY

by Therapeutic Class

The brand names in the listings below are for reference use only and do not signify the product dispensed

Main (Clinic) Pharmacy

For new prescriptions ONLY

325 MDSS/SGSP
340 Magnolia Circle
Tyndall AFB, FL 32403
0730 – 1630, Mon-Fri

TEL. NO: (850) 283-7557

CLOSED on weekends, federal holidays, and designated 'down' days. Also closed on the first Wednesday of each month at 12:00 for mandatory training.

The pharmacy must use generic medication whenever possible. A prescription written as "Dispense as Written" may not be accepted.

- **FAXED and TELEPHONIC PRESCRIPTIONS** : will NOT be accepted

Qty limits: We reserve the right to adjust the prescribed quantity if it exceeds or impacts our inventory. Refer to last page for more dispensing policies & restrictions.

- **NON-CONTROLLED PRESCRIPTIONS** : Are honored up to 365 days from the date the prescription was written. Antibiotic prescriptions over 10 days old will be filled at the discretion of the pharmacy. Prescriptions for maintenance medications may be written for up to a 90 day supply with a maximum of 3 refills. All other non-controlled prescriptions may be written for up to 30 days supply with a maximum of 11 refills.

- **CONTROLLED PRESCRIPTIONS** : Prescriptions for Schedule 3, 4 or 5 medications will be honored for 6 months from the date they were written with up to 5 refills. Prescriptions for Schedule 2 medications will be honored for 14 days from the date they were written. Providers are reminded to include their DEA number on all controlled prescriptions.

Items in bold denote BCF agents.

Medications with an * next to them have dispensing restrictions.

Satellite (Refill) Pharmacy

For refills ONLY

950 Mall Lane
Tyndall AFB, FL 32403
Open: 0900 - 1700, Mon-Fri
(850) 283-7050
Toll Free: (800) 356-5273

Eligibility Verification : The patient must present a valid Military ID to pick up any prescription. A patient representative may pick up prescriptions.

Proxy Pickup : The representative must present a valid photo identification (preferably a Military ID), the patient's Military ID card (a copy front and back may be substituted), and a signed statement authorizing the representative to act on patient's behalf.

- Although medications are provided at no cost to our patients, this service is not free—the American taxpayer pays the bill. Please consider less expensive alternatives whenever possible when prescribing.

Therapeutic Class Index

- I. Oral Anti-Infective Agents**
- II. Cardiovascular Agents**
- III. Central Nervous System Agents**
- IV. Dermatologic Agents**
- V. Gastrointestinal Agents**
- VI. Genitourinary Agents**
- VII. Metabolic / Endocrine Agents**
- VIII. Musculoskeletal Agents**
- IX. Ophthalmic Agents**
- X. Otic Agents**
- XI. Respiratory Agents**
- XII. Vaginal Preparations**
- XIII. Vitamin / Mineral / Electrolyte Agents**
- XIV. Miscellaneous Agents**

I. Oral Anti-Infective Agents	Other	II. Cardiovascular Agents	Combination Anti-Hypertensives
<p align="center">Cephalosporins</p>	<p align="center">Clindamycin (Cleocin) Cap 150, 300 mg</p>	<p align="center">Anti-Anginals</p>	<p align="center">Amlodipine/Benazepril (Lotrel) Caps</p>
<p>Cefuroxime (Ceftin) Tabs 250 mg Cephalexin Susp 250/5; Cap 250, 500mg Ceprozil (Cefzil) Susp 250 mg/5 mL</p>	<p>Nitrofurantoin Cap 50, 100 (Macrochantin) Nitrofurantoin Cap (Macrobid) 100mg</p>	<p>Isosorbide Dinitrate (Isordil) Tabs 10 mg Isosorbide Mononitrate (Ismo) Tabs 20 mg Isosorbide Mononit(Imdur) Tab 30, 60mg Nitroglycerin SL Tab 0.4mg; Lingual Spr Nitroglycerin (Nitro-Dur) Patch 0.2, 0.4, 0.6 Nitroglycerin XR (Nitrobid) Caps 2.5 mg</p>	<p>Atenolol/chlorthalid (Tenoretic) Tab 50/25, 100/25 Benazepril/HCTZ (Lotensin-HCT) Tab 10/12.5 mg, 20/12.5mg, 20/25 mg Bisoprolol/HCTZ (Ziac) Tab 2.5, 5, 10/6.25 mg Lisin/HCTZ (Zestoretic) Tab 10/12.5; 20/12.5; 20/25</p>
<p align="center">Fluoroquinolones</p>	<p align="center">Anti-Fungals</p>	<p align="center">Anti-Hyperlipemics</p>	<p>Lopressor/HCT Tab 50/25, 100/25, 100/50 Losartan/HCTZ (Hyzaar) Tab 50/-, 100/12.5; 100/25 Telmisartan/HCTZ (Micardis-HCT) Tabs 40/12.5, 80/12.5, 80/25 mg</p>
<p>Ciprofloxacin (Cipro) Tabs 250, 500 mg Levofloxacin (Levaquin) Tab 250, 500, 750mg Moxifloxacin (Avelox) Tabs 400 mg</p>	<p>*Fluconazole (Diflucan) SINGLE DOSE 150mg tab (see restriction on back) Fluconazole 200mg (Diflucan) tab Griseofulvin (Gris-PEG) Tab 125, 250; Oral Susp 125 mg/5 mL Ketoconazole (Nizoral) Tab 200 mg Nystatin (Mycostatin) Susp 100,000 U Terbinafine (Lamisil) Tab 250 mg</p>	<p>Atorvastatin (Lipitor) tab 10, 20, 40, 80mg Cholestyramine (Questran Light) Can 4 gm Colestipol (Colestid) Tab 1 Gm; gran 5 Gm Ezetimibe (Zetia) Tab 10 mg Ezetimibe/Simvastatin (Vytorin) tabs fenofibrate (Lofibra) tab 54, 160mg Fenofibrate mic (Lofibra) cap 67, 134, 200mg Fenofibrate nano (Tricor) 48, 145mg Gemfibrozil (Lopid) Tab 600 mg Niaspan Tab 500, 750, 1000 mg Niacin SR Caps 500 mg Nicotinic Acid (Niacin, Vit B3) Tab 500mg Pravastatin (Pravachol) Tab 10, 20,40, 80 Simvastatin (Zocor) Tab 5, 10, 20, 40, 80mg</p>	<p>Valsartan-HCTZ tabs (Diovan-HCT) <p align="center">Calcium Channel Blockers</p> Amlodipine (Norvasc) Tabs 2.5, 5, 10mg Diltiazem (Cardizem) Tabs 30, 60, 90 mg Diltiazem SA (Tiazac) cap all strengths Felodipine (Plendil) Tabs 2.5, 5, 10 mg Nifedipine (Procardia) Caps 10 mg Nifedipine SR (Adalat CC) Tab 30, 60, 90</p>
<p align="center">Macrolides</p>	<p align="center">Anti-Viral</p>	<p align="center">Anti-Hypertensives</p>	<p align="center">Miscellaneous Anti-Hypertensives</p>
<p>Azithromycin (Zithromax) Susp 100/5, 200/5; tab 250mg, 500mg; 1 Gm pwdr packet Clarithromycin (Biaxin) Susp 125/5, 250/5; tab 250, 500 mg; XL tab 500 mg</p>	<p>Amantadine (Symmetrel) Cap 100 mg Acyclovir Cap 200; Tab 400, 800mg Acyclovir (Zovirax) 200mg/5mL Susp</p>	<p>Verapamil (Calan) Tabs 80, 120 mg Verapamil SR (Calan SR) Tabs 180, 240 mg</p>	<p>Verapamil (Calan) Tabs 80, 120 mg Verapamil SR (Calan SR) Tabs 180, 240 mg</p>
<p>Erythromycin (Ery-Tab) Tabs 250 mg</p>	<p>Famciclovir (Famvir) Tab 250, 500 mg Valacyclovir (Valtrex) Tab 500, 1000 mg Oseltamivir (Tamiflu) 75mg cap; 6mg/ml liq</p>	<p>Angiotensin-Converting Enz (ACE) Inhib Benazepril (Lotensin) Tab 5, 10, 20, 40mg Captopril (Capoten) Tab 12.5, 25, 50mg Lisinopril (Zestril) Tab 2.5, 5, 10, 20, 40mg <p align="center">Angiotensin-Receptor Blockers (ARB)</p> Losartan (Cozaar) Tab 25, 50, 100mg Telmisartan (Micardis) Tab 20, 40, 80mg Valsartan tabs (Diovan)</p>	<p align="center">Anit-Platelets/Anti-Coagulants</p> Aspirin/dipyridamole (Aggrenox) Cap 25/200 Cilostazol (Pletal) Tabs 50, 100 mg Clopidogrel (Plavix) Tabs 75 mg Dabigatran (Pradaxa) 75, 150mg cap Dipyridamole (Persantine) Tabs 25 mg Enoxaparin (Lovenox) SQ injection Warfarin (Coumadin) Tab 1, 2, 2.5, 3, 4, 5mg
<p align="center">Penicillins</p>	<p align="center">Anti-Parasitic</p>	<p align="center">Beta Blocker Agents</p>	
<p>Ampicillin Caps 250mg Amoxicillin 250, 500mg cap, 875 mg tab Amoxicillin (Trimox) Susp 125/5, 250/5, 400/5 Amox/Clav (Augmentin) Susp 250/5, 400/5 ES 600/5; tab 250, 500, 875 mg; XR 1000 Dicloxacillin (Dynapen) Caps 250 mg Penicillin V Pot (Pen VK) Susp 250 mg/5ml Penicillin V Pot (Pen VK) Tab 250, 500mg</p>	<p>Albendazole 200mg tab Chloroquine Phos (Aralen) Tab 500 mg Hydroxychloroquine (Plaquenil) 200mg Metronidazole (Flagyl) 250, 500mg tab Primaquine Tab 26.3 mg (15 mg base)</p>	<p>Atenolol (Tenormin) Tab 25, 50, 100 mg Carvedilol (Coreg) Tab 3.125, 6.25, 12.5, 25mg Metoprolol (Lopressor) Tab 25, 50, 100mg Metoprolol ER (Toprol XL) Tab 25, 50, 100, 200 Nadolol (Corgard) Tab 40, 80mg Propranolol (Inderal) Tab 10, 20, 40 mg</p>	
<p align="center">Sulfonamides</p>	<p align="center">Anti-Tubercular Agents</p>		
<p>SMX/TMP 200/40 (Bactrim, Septra) liq SMX/TMP (Bactrim DS) 800/160 tab SMX/TMP (Bactrim SS) 400/80 tab</p>	<p>Ethambutol (Myambutol) Tab 100, 400mg Isoniazid (INH) Tab 300mg; liq 50mg /5mL Rifampin (Rifadin) Cap 300 mg Pyrazinamide Tab 500 mg</p>		
<p align="center">Tetracyclines</p>			
<p>Doxycycline hyclate tab 100 mg, 20mg Doxycycline hycl (Vibramycin) cap 100mg Tetracycline (Achromycin) Cap 250mg Minocycline (Minocin) Cap 50, 100 mg</p>			

<p>Diuretics Acetazolamide (Diamox) Tabs 250 mg Chlorthalidone (Hygroton) Tabs 50 mg Furosemide (Lasix) Tab 20, 40; Liq 10mg/mL HCTZ/Spironolactone (Aldactazide) Tab 25/25 HCTZ/Triam (Maxzide) Tab 25/37.5, 50/75 Hydrochlorothiazide (HCTZ) 12.5 mg cap Hydrochlorothiazide (HCTZ) tab 25, 50 Indapamide (Lozol) Tabs 1.25, 2.5 mg Metolazone (Zaroxolyn) Tabs 2.5, 5 mg Spironolactone (Aldactone) Tab 25, 100 mg</p> <p>Anti-Arrhythmics Amiodarone (Cordarone) Tab 200 mg Digoxin (Lanoxin) Tabs 0.125, 0.25 mg Quinidine Gluconate (Quinaglute) Tab 324 mg Sotalol (Betapace) Tabs 80, 120, 160 mg</p>	<p>Citalopram (Celexa) Tabs 10, 20, 40 mg Doxepin (Sinequan) Caps 10, 25, 50 mg Fluoxetine (Prozac) Cap 10, 20, 40 Imipramine (Tofranil) Tab 10, 25, 50 Mirtazapine (Remeron) Tab 15, 30, 45mg Mirtazapine Rapdis Tab 15, 30 mg Nortriptyline (Pamelor) Cap 10, 25, 50 mg Paroxetine (Paxil) Tabs 10, 20, 30, 40 mg Sertraline (Zoloft) Tabs 25, 50, 100 mg Trazodone (Desyrel) Tab 50, 100, 150 mg Venlafaxine (Effexor) 75, 100mg tab Venlafaxine XR Cap 37.5, 75, 150</p> <p>Mood Stabilizers / Neuroleptics Lithium Carbonate (Eskalith) Cap 300mg Haloperidol (Haldol) Tab 1, 5 mg Olanzapine (Zyprexa) Tab 2.5, 5, 10, 20 mg</p>	<p>Central Nervous System Stimulants Dextroampheta (Dexedrine) 5; SR 10, 15mg D-amphet/Amphet (Adderall XR) cap (Adderall) Tabs 5, 10, 20 mg Methylphenidate (Ritalin) Tabs 5, 10 mg Methylphenidate LA cap, 10, 20,30 mg Methylphen XR (Concerta) Tab 18, 27, 36, 54</p> <p>Migraine Agents Butal 50/Caff 40/APAP 325mg (Fioricet) Tab Butal 50/Caff 40/Asa 325 mg (Fiorinal) tab *Butorphanol (Stadol NS) Nasal Spr 10mg/mL *Rizatriptan (Maxalt, Maxalt MLT) Tab 5, 10 n Sumatriptan 25, 50, 100 mg tab *Sumatriptan (Imitrex) autoject Kit 6 mg *Sumatriptan (Imitrex) Nasal Spray 20 mg Topiramate (Topamax) Tab 25, 50, 100, 200</p> <p>*Zolmitriptan (Zomig, -ZMT) 2.5, 5 Nasal Spray 5 mg/0.1 mL Midrin cap</p>	<p>Anti-Parasitic - Topical Crotamiton (Eurax) 10% cream Metronidazole (Metrocream) 0.75% top cr Permethrin (Elimite) 5% cream Rid Lice Kit</p> <p>Anti-Psoriatics - Topical Selenium sulfide (Selsun Rx) 2.5% Shampoo</p> <p>Anti-Virals - Topical Acyclovir (Zovirax) cream, oint 5%</p> <p>Corticosteroids - Topical Betamethasone (Valisone) 0.1% cream Betamethasone/Clotrimazole (Lotrisone) cream Clobetasol 0.05% cr, oint, gel, foam Desoximetasone (Topicort) 0.05% gel; 0.25% cr Diflorasone (Psorcon) 0.05% cr & oint Fluocinonide (Lidex) 0.05% cr, oint, soln Fluocinolone (Synalar) 0.01% Solution Hydrocortisone 1% cr, oint; 2.5% cr & lotion Hydrocort Valerate (Westcort) 0.2% cr & oint Triamcinolone 0.1%, 0.5% cream, oint Triamcinolone dent paste 0.1%</p>
III. Central Nervous System Agents			
<p>Anticonvulsants Carbamazepine (Tegretol) Susp 100 mg/5mL Carbamazepine (Tegretol) Chewtab 100mg Carbamazepine (Tegretol) tab 200mg Carbamazepine 12hr (Tegretol XR) 100, 200mg Clonazepam (Klonopin) Tabs 0.5 mg, 1 mg Diazepam (Valium) tabs 2 mg, 5 mg, 10 mg Divalproex Na (Depakote) Tab 250, 500mg 125mg Sprinkle Cap; (Depakote ER) 500mg Gabapentin (Neurontin) tabs and caps Phenobarbital Tabs 32.4 mg Phenytoin (Dilantin) ER Cap 100mg; 50mg chew Phenytoin (Dilantin) Oral liq 125mg/5mL Primidone (Mysoline) Tabs 50, 250 mg Valproic Acid (Depakene) Liquid 250 mg/5 mL</p> <p>Antidepressants Amitriptyline (Elavil) Tabs 10, 25, 50 mg Aripiprazole (Abilify) tablets Bupropion (Wellbutrin) 75, 100mg tab Bupropion SR (Wellbutrin SR) 100,150, 200mg Bupropion ER (Wellbutrin XL) 150, 300mg</p>	<p>Quetiapine (Seroquel) Tab Quetiapine XR (Seroquel XR) Tab</p> <p>Anti-Parkinson's Agents Amantadine (Symmetrel) Cap 100 mg Benzotropine (Cogentin) Tab 2 mg Bromocriptine (Parlodel) Tab 2.5 mg Carbi-/Levodopa (Sinemet) Tab 10/100 25/100, 25/250 Pramipexole (Mirapex) Tab 0.25, 0.5 mg</p> <p>Anxiolytics/Sedatives/Hypnotics Alprazolam (Xanax) Tab 0.25, 0.5, 1 mg Diazepam (Valium) Tab 2, 5, 10 mg Eszopiclone (Lunesta) tabs 1, 2, 3mg Lorazepam (Ativan) Tab 0.5, 1, 2 mg Buspirone (Buspar) Tab 5, 10, 15 mg Temazepam (Restoril) Cap 15, 30 mg Zolpidem (Ambien) Tab 5, 10 mg</p>	<p>IV. Dermatologic Agents</p> <p>Acne Products Adapalene (Differin) 0.1% cream & gel Benzoyl Peroxide (Desquam-X) Gel 5, 10% *Tazarotene (Tazorac) 0.05%, 0.01% cream Tretinoin (Avita, Retina-A) 0.025% gel; cream 0.025% , 0.05%, 0.1%</p> <p>Antibiotics - Topical Clindamycin (Cleocin T) 1% Top Soln Erythromycin (Ery-Derm) 2% Top Soln Mupirocin (Bactroban) 2% cream, oint Silver sulfadiazine (Silvadene) 1% cr</p> <p>Anti-Fungals - Topical Clotrimazole (Lotrimin, Mycelex) 1% cream Ketoconazole (Nizoral) 2% cr & shampoo Nystatin 100,000 U cr, oint, pwd Nystatin & Triam 1% (Mycolog II) cream</p>	<p>Local Anesthetics - Topical Lidocaine topical 2% gel; 5% oint, patch Lidocaine Viscous (Xylocaine) oral 2%</p> <p>Miscellaneous - Topical Absorbase ointment Ammonium Lact (Lac-Hydrin) cream, Lotion Fluorouracil (Efudex) 5% cream Diclofenac top gel 1% (Voltaren) Imiquimod (Aldara) 5% cream Lubri-Skin top lotion Moisturel cream Pimecrolimus (Elidel) 1% cream Podofilox (Condylox) 0.5% gel Salicylic acid 40% patch Tacrolimus (Protopic) 0.1% oint</p>

V. Gastrointestinal Agents	VI. Genitourinary Agents	Hormone Replacement Therapy	Oral Contraceptives---Monophasic
<p>Anti-Emetics</p> <p>Meclizine (Antivert) Tabs 12.5 mg, 25 mg Metoclopramide Tab 5, 10; liq 5mg/5mL Ondansetron (Zofran) 4, 8mg tablet Promethazine (Phenergan) Tabs 25 mg; Supp 12.5 mg, 25 mg; Syrup 62.5 mg/5 mL</p> <p>Miscellaneous</p> <p>Bisacodyl (Dulcolax) Tab 5 mg; Supps 10 mg Cimetidine Tab 300, 400; Liq 300mg/5mL Clidinium/Chlordiazepoxide (Librax) Cap 2.5-5 Co-lyte / Golytely Oral Solution Dicyclomine (Bentyl) Tab 20 mg; Cap 10 mg Diphenox 2.5/Atropine 0.025 mg (Lomotil) Tab Docusate sodium (Colace) Cap 100 mg Esomeprazole (Nexium) Cap 20, 40 mg Fleets Enema Halflytely Belladonna alk/PB (Donnatal) tab & liq Lactulose (Cephulac) Syrup 10 mg/15 mL Loperamide (Imodium) Caps 2 mg Mesalamine (Asacol) Tabs 400 mg Miralax Powder Misoprostol (Cytotec) Tab 100 mcg Nulytely Suprep Bowel Prep Omeprazole (Prilosec) Caps 10, 20 mg Pancreaze 4.2, 10, 16, 21 Caps Pancrelipase 5000 UN Caps Pepto Bismol Chew Tab 262 mg Phosphate laxative soln Ranitidine (Zantac) Tab 150 mg; liq 15 mg/mL Simethicone Infant Drops 40 mg/0.6 mL Simethicone chewtab 80mg Sucralfate (Carafate) Tab 1 gram Sulfasalazine (Azulfidine) Tab 500 mg</p>	<p>Urinary Tract Agents</p> <p>Alfuzosin (Uroxatral) Tab 10 mg Bethanacol (Urecholine) Tab 25 mg Finasteride (Proscar) Tab 5 mg Oxybutynin (Ditropan) Tab 5; XL 5, 10, 15 Phenazopyridine (Pyridium) Tab 100, 200 Potassium Citrate (Urocit K) Tab, 10 mEq Prosed DS tab Tamsulosin (Flomax) 0.4mg cap Tolterodine (Detrol LA) Cap 2, 4 mg</p> <p>Erectile Dysfunction</p> <p>Sildenafil (Viagra) 50, 100mg tab For males only, 18 years and older</p>	<p>Estrogen (Premarin) 0.3, 0.625, 0.9, 1.25 mg Estrogen Ester/Methyltes (Estratest) 1.25/2.5 (Estratest HS) 0.625/1.25 mg Estradiol (Estrace) Vag Cr 0.01% Estrogen (Premarin) Vag Cr 0.625 mg Medroxyprogesterone (Provera) Tab 2.5, 5, 10 Testosterone 1% (Androgel) pump 75 Gm</p> <p>Hypoglycemic Agents</p> <p>Exenatide (Byetta) 5 & 10 mcg autoinj Exenatide ER (Bydureon) 2mg inj vial Glipizide (Glucotrol) Tab 5, 10 mg Glipizide XL (Glucotrol XL) Tab 2.5, 5, 10 mg Glipizide/Metformin (Glucovance) Tab 1.25/250, 2.5/500, 5/500 Glucagon Emergency Kit 1 mg Injection Glyburide (Micronase) Tab 2.5, 5mg Glyburide Micro (Glynase) Tab 1.5, 3, 6mg Insulin NPH (Novolin N) vial Insulin 70/30 (Novolin 70/30) vial Insulin Glargine (Lantus) vial; Solostar Insulin Aspart (Novolog) vial, flexpen Insulin detemir (Levemir) vial Insulin Regular (Novolin R) vial Insulin Mix 70/30 (Novolog 70/30) flexpen Linagliptin (Tradjenta) 5mg tab Metformin (Glucophage) Tab 500, 850, 1000 Metformin XR Tab 500, 750mg Pioglitazone (Actos) Tabs 15, 30, 45 mg Sitagliptin (Januvia) Tabs 25, 50, 100 mg Sitagliptin/Met (Janumet) Tab 50/500, 50/1000 Sitagliptin/Met XR (Janumet XR) Tab Sitagliptin/simva (Juvisync) tab</p>	<p>EE 20 mcg/Levonorgestrel 0.1 mg (Sronyx) EE 20 mcg/Noreth 1 mg (Loestrin Fe 1/20) EE 30mcg-0.15mg levonorgestrel (Jolessa) #91 EE 20 mcg/Drospirenone 3 mg (Yaz) EE 30mcg/Levonorg 0.15mg (Nordette) EE 30/Norgest 0.3 (Low-Ogestrel, Lo-Ovral) EE 30/Noreth 1.5 (Loestrin 1.5/30 Fe) EE 30/Desogest 0.15 (Ortho-Cept, Desogen) EE 30mcg/Drospirenone 3mg (Yasmin) EE 35mcg/Ethinodiol 1mg (Demulen, Zovia) EE 35/Norgestimate 0.25 (Ortho-Cyclen) EE 35/Noreth 0.5 (Modicon, Brevicon) EE 0.35/Noreth 1 (ON 1/35; Norinyl)</p>
	<p>VII. Metabolic/Endocrine Agents</p>		<p>Oral Contraceptives---Triphasic</p>
	<p>Corticosteroids</p> <p>Dexamethasone Tab 0.5, 4 mg Hydrocortisone (Cortef) Tab 5, 20 mg Methylprednisolone (Medrol) 4mg Dozpk, tab Prednisolone (Prelone) Oral Liq 15mg/5mL Prednisolone (Pediapred) Liq 5 mg/5mL Prednisone (Deltasone) Tab 1, 5, 10, 20, 40 mg Prednisone Dozpk 5mg--6, 12 day (Sterapred DS) 10 mg--6, 12 day</p>	<p>Diabetic Supplies</p> <p>Accu-Chek Aviva Plus monitor, strips, lancets Alcohol Pads Precision Xtra monitor, strip, lancet Novofine-30 Insulin pen needles *Syringes, Insulin Lo-Dose, Hi-Dose</p>	<p>Oral Contraceptives---Triphasic EE 25mcg/Norgest 0.18/0.215/0.25mg (Ortho Tri-Cyclen Lo) EE 30/40/30 mcg/Levonorg 0.05/0.075/0.125 (Triphasil; Trivora) EE 35 mcg/Norgest 0.18/0.215/0.25 (Ortho Tri-Cyclen; Trinessa) EE 35 mcg/Noreth 0.5/0.75/1 mg (ON 7/7/7)</p>
	<p>Gout Agents</p> <p>Allopurinol (Zyloprim) Tabs 100, 300 mg Colchicine (Colcrys) Tab 0.6 mg Probenecid (Benemid) Tabs 500 mg</p>		<p>Oral Contraceptives---Progestin Only Norethindrone 0.35 mg (Micronor, Nor-QD)</p> <p>Contraceptives---Patches EE 20mcg/Norelgest 150mg (Ortho Evra)</p> <p>Contraceptives--Vaginal Ring EE 0.015/Etonogestrel 0.12 (NuvaRing)</p> <p>Contraceptives---Emergency Levonorgestrel 0.75 (Next Choice); NO REF</p> <p>Hormones-Miscellaneous Clomiphene (Clomid) Tabs 50 mg</p>

<p><u>Thyroid Agents</u> Levothyroxine (Synthroid) Tab ALL Strengths Liothyronine (Cytomel) Tabs 5, 25 mcg Thyroid Tabs 30, 60 mg</p> <p><u>Anti-Thyroid Agents</u> Methimazole (Tapazole) Tabs 5 mg Propylthiouracil (PTU) Tabs 50 mg</p>	<p><u>Analgesics Miscellaneous</u> Acetaminophen (Tylenol) Tab 325, 500 mg Elixir 160/5; Infant drops 80/0.8mL Supp 120, 650 mg Aspirin, chewable 81mg tab Aspirin Enteric Coated Tab 81, 325 mg *Ketorolac (Toradol) Tab 10 mg *Tramadol (Ultram) Tab 50 mg *Tramadol 37.5/APAP 325 (Ultracet) Tab</p>	<p><u>IX. Ophthalmic Agents</u> <u>Anti-Infectives</u> Azithromycin (Azasite) 1% soln Bacitracin Ophth Oint 3.5Gm Besifloxacin (Besivance) 0.6% opt susp Ciprofloxacin (Ciloxan) 0.3% Soln & Oint Erythromycin Ophth Oint 3.5Gm Ganciclovir (Zirgan) 5Gm gel Gentamicin (Garamycin) 0.3% Soln, Oint Moxifloxacin (Vigamox) 0.5% Soln Ofloxacin (Ocuflox) 0.3% Soln Polymixin B/Trimetho (Polytrim) Soln Tobramycin (Tobrex) 0.3% Soln Tobramycin/Dexameth (Tobradex) susp, oint</p>	<p><u>Miscellaneous</u> Carboxymethyl 0.5% (Refresh Tears) soln Carboxymethyl 0.5% (Refresh Plus) dropperetts Carboxymethylcellulose 1% (Celluvisc) soln Cyclosporine (Restasis) 0.05% opt soln LacriLube (Akwa-Tears) oint Polyvinyl Alcohol 1.4% (Teagen, Artif Tears) Sodium Chloride (Muro 128) 5% Soln & Oint</p>
<p><u>VIII. Musculoskeletal Agents</u></p>			<p><u>X. Otic Agents</u></p>
<p><u>Analgesics NSAIDS</u> Celecoxib (Celebrex) Cap 100, 200 mg Diclofenac (Flector) 1.3% derm patch Ibuprofen (Motrin) Tab 400, 600, 800 mg Ibuprofen (Pediaprofen) Susp 100 mg/5 mL Indomethacin (Indocin) cap 25, 50; SR 75mg Meloxicam (Mobic) Tabs 7.5, 15 mg Naproxen (Naprosyn) Tab 250, 375, 500 mg Naproxen susp 125mg/5mL Naproxen Sodium (Anaprox DS) Tab 550 mg Piroxicam (Feldene) Caps 20 mg Salsalate (Disalcid) tab 500 mg Sulindac (Clinoril) Tabs 150, 200 mg</p>	<p><u>Anti-Rheumatic Agents</u> Azathioprine (Imuran) Tab 50 mg Hydroxychloroquine (Plaquenil) Tab 200mg Methotrexate (Rheumatrex) Tab 2.5 mg Sulfasalazine (Azulfidine) Tab 500 mg</p>	<p><u>Anti-Inflammatory / Allergy</u> Cromolyn Sodium (Crolom) 4% Soln Diclofenac 0.09% (Bromday); 0.1% (Voltaren) Difluprednate (Durezol) 0.05% soln Fluoromethalone (FML) 0.1% opt susp Ketorolac (Acular) 0.5% Soln Loteprednol (Alrex) 0.2% susp; (Lotemax) 0.5% Nepafenac (Nevanac) 0.1% susp Olopatadine (Patanol) 0.1% Soln; 0.2% (Pataday) Naphazoline/Pheniramine (Naphcon A) Prednisolone (Pred-Forte) 1% Soln</p>	<p>Acetic Acid/HC (Acetasol HC, Vosol HC) Antipyrine/Benzocaine (Auralgan) soln Neomyc/Polymix/HC (Cortisporin) soln, susp Carbamide Peroxide (Debrox) 6.5% Drops Ciprofloxacin/dexameth (Ciprodex) Susp Ciprofloxacin/HC (Cipro HC) Susp Ofloxacin (Floxin) 0.3% Soln</p>
<p><u>Analgesics Opioids</u> Acetamin 300/Codeine 30 (Tylenol #3) Tab Acetaminophen 120 mg & Codeine 12mg/5mL (Tylenol w/ Codeine) Elixir Codeine tabs 30 mg Hydrocod/APAP 5-, 7.5-, 10-325 mg (Norco) Hydromorphone (Dilaudid) Tabs 2, 4 mg Methadone (Dolophine) Tabs 5, 10 mg Meperidine (Demerol) Tabs 50 mg Morphine Sulfate IR Tabs 15, 30 mg Morphine Sulf SR (MS Contin) 15, 30, 60mg Oxycod/APAP 5-325, 10-325 (Percocet)</p>	<p><u>Skeletal Muscle Relaxants</u> Baclofen (Lioresal) Tab 10 mg Chlorzoxazone (Parafon Forte) Tab 500 Cyclobenzaprine (Flexeril) Tab 5, 10 mg Metaxalone (Skelaxin) Tab 800 mg Methocarbamol (Robaxin) Tab 500, 750 Norgesic Forte Tab Tizanidine (Zanaflex) cap</p>	<p><u>Mydriatics</u> Homatropine 5% Soln</p> <p><u>Anti-Glaucoma Agents</u> Betaxolol (Betoptic S) 0.25% Susp Brimonidine (Alphagan P) 0.15% Drops Dorzolamide (Trusopt) Drops Dorzolamide/Timolol (Cosopt) Drops Latanoprost (Xalatan) 0.005% Soln Pilocarpine 1%, 2%, 4% Soln Timolol (Timoptic) 0.25%, 0.5% Soln Timolol GFS (Timoptic XE) 0.25%, 0.5%</p>	<p><u>XI. Respiratory Agents</u> <u>Anti-Hist/Decongest/Cough/Cold/Allergy</u> Benzonatate (Tessalon) Gelcaps 100, 200 mg Cetirizine (Zyrtec) Tab 5, 10 mg; Syrup 5 mg/5 mL Cetirizine 5/PSE 120mg (Zyrtec-D 12 hr) Tab Chlorpheniramine (CTM) Tab 4 mg Cyproheptadine (Periactin) Tabs 4 mg Diphenhydramine Cap 25, 50mg; Liq 12.5mg/5mL Fexofenadine (Allegra) Tab 60, 180 mg Guaif/Cod 100-10mg/5mL (Robitussin AC) Syrup Guaif DM 100-10/5mL (Robitussin DM) Liquid Guaifenesin (Mucinex) 600mg tab Guaifen 600/DM 30mg (Mucinex DM) tab Hydroxyzine HCl Tab 10, 25; Liq 10mg/5mL Hydroxyzine Pamoate (Vistaril) Tab 25, 50 mg Loratadine (Claritin) Tab 10 mg; Syrup 5 mg/5 mL Pseudoephedrine Tab 30mg; Liq 30mg/5mL</p>

<p style="text-align: center;"><u>Asthma / COPD</u> INHALANTS</p> <p>Acetylcysteine (Mucomyst) Soln 20% *Albuterol (Proventil, Ventolin) HFA 90 mcg Albuterol 0.5% inh soln 20mL *Albuterol 0.083% Neb Soln Albuterol Syrup 2 mg/5 mL *Budesonide (Pulmicort Resp) 0.25, 0.5, 1 mg Budesonide/formot (Symbicort) inh 160/-; 80/4 *Fluticasone (Flovent HFA & Diskus) *Flutic/Salmeter (Advair Disk) 100, 250, 500/50 *Ipratropium (Atrovent HFA) Inh *Ipratropium (Atrovent) 0.02% Nebs Ipratropium/Albuterol (Combivent) Inhaler *Ipratropium/Albuterol (DuoNeb) Neb Soln Levalbuterol (Xopenex HFA) Inh 45mcg; nebu Mometal/formoterol (Dulera) inh 100/5; 200/5 Salmeterol (Serevent) Diskus Sodium Chloride 0.9% Neb Soln 3ml amp *Tiotropium (Spiriva) Oral Inh Caps 18 mcg</p> <p style="text-align: center;">OTHERS</p> <p>Montelukast Tab 4, 5, 10mg; Gran 4 mg Theophylline (TheoDur) Tab 100, 200, 300mg Zafirlukast (Accolate) Tab 10, 20 mg</p>	<p style="text-align: center;"><u>Nasal Preparations</u></p> <p>*Azelastine (Astellin) Spray Cromolyn Sod (NasalCrom) 4% Spray Desmopressin (DDAVP) Spray 0.1% *Fluticasone (Flonase) Spray *Ipratropium (Atrovent) Spr 0.03%, 0.06% Mometasone (Nasonex) 50mcg spr Oxymetazoline (Afrin 12hr) 0.05% Spray Sodium Chloride (Ocean) 0.65% Spray</p>	<p style="text-align: center;">XIV. Miscellaneous Agents <u>Anti-Neoplastic Agents</u></p> <p>Fluoruracil (Efudex) Cream 5% Goserelin (Zoladex) SQ implant 3.6, 10.8mg Megestrol (Megace) Tab 40mg, liq 40mg/mL Methotrexate (Rheumatrex) Tabs 2.5 mg Tamoxifen (Nolvadex) Tabs 10, 20 mg</p>	<p style="text-align: center;"><u>Policies/Restrictions</u> <u>Quantity Limits</u></p> <p>We reserve the right to adjust the prescribed quantity if it exceeds or impacts our inventory level.</p> <p>Refer to Qty Limit pages for details.</p>
	<p style="text-align: center;"><u>XII. Vaginal Preparations</u></p> <p>Clotrimazole (Mycelex 7) Cream 1% Clindamycin (Cleocin) Cream 2% Estradiol (Estrace) Vag Cr 0.01% Estrogen (Premarin) Cream 0.625 mg Metronidazole (Metrogel) Gel 0.75% Miconazole (Monistat 3) Vag Supp w/2% Cr Terconazole (Terazol 7) Cream 0.4%</p>	<p style="text-align: center;"><u>Dental Preparations</u></p> <p>Chlorhexidine (Peridex) 0.12% Oral Soln Sodium Fluoride Gel 1.1 % (Prevident) Sodium Fl 1.1% (Prevident 5000 Plus) Paste Sodium Fluoride 2% Rinse (Prevident) Triamcinolone (Kenalog) Dent Paste 0.1%</p>	<p style="text-align: center;"><u>Other Restrictions</u></p> <p>Fluconazole (Diflucan) 150mg single dose: for FEMALE yeast infection only. Limit 7 doses</p> <p><u>Prenatal Vitamins:</u> Restricted to women of childbearing age 45 & under</p> <p><u>Zyban, Chantix, Nicotine patches:</u> Restricted to enrollees in tobacco cessation</p>
	<p style="text-align: center;"><u>XIII. Vitamins/Minerals/Electrolytes</u></p> <p>Calcium Plus D (Oscal-D) 600-400 Tablet Cyanocobalamin (B-12) 1000mcg/mL inj Ergocalciferol 50,000 Units (Vit D2) cap Ferrous Sulfate Tabs 324 mg; inf drop Folic Acid Tabs 1 mg Foltx Tabs Niacin ER cap (Nicobid) 500mg Niacin Tabs 500 mg Phytonadione (Vit K, Mephyton) Tab 5 mg Polyvitamin drops (Poly Vi Sol) Polyvitamins w/ Fl Drops (Poly-Vi-Flor) Potassium Cl (Klor-Con M) Tab 10, 20 mEq Potassium Chloride (Klor-Con) 8 mEq Potassium Cl liq 20 mEq/15mL (10%) Potassium Cl (Klor-Con) powder 20 mEq *Prenatal vit w/ FA (Natal Care Plus) Pyridoxine (Vit B6) Tab 50, 100mg</p>	<p style="text-align: center;"><u>Rectal Agents</u></p> <p>Fleets Enema Hydrocortisone Supp 25mg; 2.5% cr Proctofoam HC Aerosol Solution</p> <p style="text-align: center;"><u>Other</u></p> <p>Atomoxetine (Strattera) Cap Disulfiram (Antabuse) Tabs 250 mg Donepezil (Aricept) Tab 5, 10 mg Epinephrine (EpiPen, EpiPen Jr) inj</p> <p style="text-align: center;"><u>Smoking Cessation Products</u></p> <p>*Bupropion SR (Zyban) 150mg tab *Varenicline (Chantix) tab *Nicotine patches, gums * restricted to class enrollees only</p>	<p><u>Tretinoin topicals:</u> Restricted to patients under 36 yrs. Others require valid clinical diagnosis.</p> <p>Products containing pseudoephedrine are restricted to 30-day supply. Warfarin is restricted to 30-day supply.</p>